POWER RACK

SF2300 SERIES

& o

e = e o o

©© 0o oo o o o

™
T
0
>
©




IF ANY PIECES ARE MISSING, PLEASE CONTACTUS
PARTS LIST IMMEDIATELY:

HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTyY QTyY B qQTyY qQTyY QTyY
1. . x4 2. m X4 <2 rfm |/:T x4 4. x1 S. 1 xl
_,—" . \/ ﬂ . Fll
I'E“il: r rll_l‘" -] !“__:|| |!Il¢l1i._..
2300-01-1 2300-01-2 2300-01-3 2300-05 2300-06
QTyY QTyY qQTyY
6. x16 7. x38 8. x12

M14 WASHER M16 WASHER MI16X110mm HEX M16x80mm HEX M14x30mm HEX
SCREW SCREW SCREW
1. Q1Y (]2, 13. IJ_I Qry|14. Qry
xB g |l . x2 ﬁ x16
- li=
Il |I' f
|
Q\’
M14x16mm HEX M16 NUT 2300-07 M6 EXPANSION
SCREW SCREW

PARTS DETERMINED BY PURCHASE:

POWER POWER POWER
RACK RACK RACK

)

2300-02 2300-03 2300-04

@SYNERGEE | SF2300 POWER RACK 2




HARDWARE SIZING CHART

STEPS

M16x110

HEX SCREW ‘ 2A' 2C
STEPS

M16x80

HEX SCREW 4A-4C
STEPS

M14x30

HEX SCREW 3
STEPS

M14x16

HEX SCREW II

M14 WASHERS M16 WASHERS M16 NUTS

@SYNERGEE' | SF2300 POWER RACK 3




STEP PART GUIDE

PART NAME

2300-01-1

>
el
1]
=
L
N
%)
<

QTY

2300-01-2

M14 Washer

M14x16mm Hex Screw

H

1.

2.

6.

11.

=

1
1

e

7

I
1
L

S D

1
1
S S

D O O

OOV U(

[sse= = = s = S5 o=
¥005008500606555506565 5 556 T 55 6 5 5 5]

[ssos s s = S T

,(OLLQ((Qth(LQLL(L(?L(L O 0O 000 BB s h\

= s o 2 [eooo > > = =

— =} 2

DI |
C000o®00®004 feecoe00e000000000009000 @ © 0 0 0 v ® ® © @

[eooo > = > = =5 5 5 A

JJJJJJJJJJ ~
© © © © O O O OO OO oo o

b °le o s
S cooojo®00800

Yooooecoeccc000000000000 0 0 0 8 0 0 ® ® O @ s/

@SYNERGEE | SF2300 POWER RACK



ASSEMBLY
STEP: 2A

STEP PART GUIDE

H

PART NAME

QTY

15.

2300-02

4

M16 Washer

24

M16x110mm Hex Screw

12

12.

M16 Nut

12

2,

15.

.
Q6
N

X2

BOTTOM

@SYNERGEE' | SF2300 POWER RACK 5



ASSEMBLY STEP PART GUIDE
STEP: 2B

# | PART NAME QTY
16. |2300-03 4
M16 Washer 24
8. M16x110mm Hex Screw 12
12. | M16 Nut 12

@SYNERGEE | SF2300 POWER RACK 6



ASSEMBLY STEP PART GUIDE
STEP: 2C

# | PART NAME QTY
17. | 2300-04 4
M16 Washer 24
8. M16x110mm Hex Screw 12
12. | M16 Nut 12

X2

@SYNERGEE' | SF2300 POWER RACK j



ASSEMBLY STEP PART GUIDE
STEP: 3

H PART NAME QTY
3. 2300-01-3
6. M14 Washer
10. M14x30mm Hex Screw
0 C E
o 4 o “
0 C 0 &
0 ¢ 0
0 . 0 0
o) 0
¢ ¢
. ¢ | o
i L(_ o [¢]
LB ]J; S 0 (¢]
0 ) ‘ y 0 O y 0 0 ) 0 0 "
. ofloo0?® o A 0| o-a® £ )
D ___0__w Om- L‘T’LL 0 =
o= o | i ol
! i ¢
6. |
10.° L

@SYNERGEE | SF2300 POWER RACK 8



ASSEMBLY STEP PART GUIDE

STEP:4A # |PART NAME QTY
4. |2300-05 ]
1 6 A 5. |2300-06 :
7. MI16 Washer 16
SECURE FEET POINTING 9. | MI6x80mm Hex Screw
A OUTWARDS 12. | MI16 Nut

@SYNERGEE' | SF2300 POWER RACK 9



ASSEMBLY STEP PART GUIDE

STEP:4B # |PARTNAME QTY
4, 2300-05 1
2 4 n 5. |2300-06 ]
7 MI16 Washer 16
SECURE FEET POINTING 9. | MI6x80mm Hex Screw
A OUTWARDS 12. M16 Nut

@SYNERGEE | SF2300 POWER RACK 10



ASSEMBLY

STEP:4C

36"

n SECURE FEET POINTING
OUTWARDS

(KK

we & 8 C

T oo o

s

RePbLil® € 0 GULLLLELLLLLRRLLALRALLY Y §

»

@SYNERGEE' | SF2300 POWER RACK

STEP PART GUIDE

PART NAME QTY

2300-06

M16 Washer

#

4. 2300-05
5

7

9

M16x80mm Hex Screw

12. M16 Nut

Ky
\
‘9
\
\
N\
\
\
X

PR AR i
TLoeLLeee L]
3

1



ASSEMBLY STEP PART GUIDE
STEP: 5

H PART NAME QTY
13. | 2300-07 2

@SYNERGEE | SF2300 POWER RACK 12



# | PART NAME QTY
14. | M6 Expansion Screw 16

ASSEMBLY STEP PART GUIDE
STEP: 6

A IMPORTANT

ENSURE RACKIIS LEVEL
TO THE FLOOR BY
MEASURING TOP AND
BOTTOM SPACING IS
EQUAL.

@SYNERGEE' | SF2300 POWER RACK 13



